
 

 

TEL: 021 851 2576 

info@alveowater.co.za 

www.alveowater.co.za 

17 Firgrove Way 

Firgrove Industrial Estate 

Macassar 

DIRECTORS: M. de Villiers I A. Kajee 

VAT NO: 414 023 9387 I REG NO: 2007/007336/07 

 

OPERATION AND MAINTENANCE MANUAL 

 

For 

 

HEROLD’S BAY COUNTRY ESTATE 

WASTEWATER TREATMENT PLANT 

 

JULY 2024 

 

 

 

 

 

APPROVALS 

Revision Date Issued to Prepared by Approved by 

00 23/07/2024 Herold’s Bay Estate P.C Weyers C. Symington 

 



i | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

TABLE OF CONTENTS 

1 INTRODUCTION .............................................................................................................................. 1 
[...]
10.8 Electrical Equipement .................................................................................................................... 66 

10.9 Materials Handling ......................................................................................................................... 67 

10.10 Guidelines for incident/accident reporting ............................................................................... 67 

10.11 Regular Safety Meetings ............................................................................................................ 68 

11 INCIDENT MANAGEMENT ......................................................................................................... 69 

11.1 Emergency Protocol Management ................................................................................................ 69 

APPENDICES ......................................................................................................................................... 70 

Appendix A: Glossary of Terms .................................................................................................................... 71 

Appendix B: Piping and Instrumentation Diagram ...................................................................................... 76 

Appendix C: Standard Operationg Procedures ............................................................................................ 77 

Appendix D: Equipment Data Sheets .......................................................................................................... 78 



iii | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

 

  



iv | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

 

 

 

 

 

 

 

 

 

 

 

 

Disclaimer 

 

 

 

 

The content of this document and all deliverables are the Intellectual Property of Alveo Water (Pty) Ltd and is 

provided to the potential client (the client) for the sole purpose of executing the project described in this document 

and may not be distributed or communicated to third parties in any way. The information so provided is for the sole 

purpose of the specific project and is by no means a license to use for any other purpose than the project described 

in this document, reproduce, or copy the information in this document in any way to or by any involved party. 



1 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

1 INTRODUCTION 

1.1 PURPOSE OF THE MANUAL 

The purpose of operating a wastewater treatment plant (WWTP) is to treat wastewater to an acceptable 

level to return the effluent to the natural water cycle. The water can either be returned to a receiving water 

body or the land via irrigation. 

Therefore, proper operation and maintenance (O&M) of a wastewater treatment plant is critical to ensure 

effluent quality that is acceptable and safe to return to the water cycle. Proper O&M will also maximise the 

life of the mechanical and electrical equipment, and it is essential to ensure safe working conditions on the 

plant.  

The purpose of this O&M Manual is to provide process controllers and personnel conducting routine 

maintenance tasks and checks on the WWTP with a better understanding of the functioning of the plant and 

to provide a guideline for biological process operational, maintenance, and monitoring activities. 

There are five aspects involved in the successful operation of WWTP: 

1. Operation – physical activities required to treat the water. 

2. Supervision – overseeing of operating activities by a competent person. 

3. Control – the processes and routines that ensure the operation of a suitable standard. 

4. Management – the activities to ensure overall proper functioning and sustainability such as long-

term planning (strategic planning) and tactical planning. 

5. Public relations – an important function that provides feedback on the acceptability and quality of 

the treated wastewater and services.  

Maintenance of a WWTP refers to the daily activities required to sustain the WWTP in proper working 

conditions, and can be divided into three categories: 

1. Preventative maintenance – regular inspection and routine servicing to preserve assets and 

minimise breakdowns. 

2. Corrective maintenance – minor repair and replacement of broken and worn-out parts to sustain 

reliable facilities. 

3. Crisis maintenance – failure to conduct preventative and corrective maintenance leads to unplanned 

emergency breakdowns of equipment, which may compromise the WWTP’s ability to ensure 

effective treatment. 

  



2 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

1.2 SCOPE AND APPLICABILITY 

1.2.1 SCOPE 

The manual covers a range of topics to ensure the efficient and reliable functioning of the wastewater 

treatment plant. The scope includes: 

1. Operational Procedures: 

• Start-up procedures, normal operating procedures, and shutdown procedures for the entire 

system. 

• Guidelines for routine operations, including daily inspections, process monitoring, and data 

logging. 

• Emergency response procedures to address equipment failures, environmental incidents, and 

other unforeseen events. 

2. Maintenance Procedures: 

• Routine maintenance tasks, including daily, weekly, and monthly checks. 

• Preventive maintenance procedures for critical components such as pumps, and 

instrumentation. 

• Corrective maintenance procedures, troubleshooting guides, and solutions for common issues. 

3. Safety Procedures: 

• Guidelines for ensuring the safety of personnel during all operational and maintenance activities. 

• Procedures for handling chemicals, using personal protective equipment (PPE), and responding 

to emergencies. 

4. Monitoring and Control: 

• Overview of the instrumentation and control systems used in the plant. 

• Procedures for monitoring process parameters, analysing data, and responding to alarms. 

5. Quality Assurance and Quality Control: 

• Sampling procedures and guidelines for laboratory analysis of treated effluent. 

• Procedures for compliance monitoring and documentation of results. 

6. Documentation and Record Keeping: 

• Requirements for maintaining daily logs, maintenance records, incident reports, and regulatory 

compliance documentation. 

• Guidance on record-keeping practices to ensure accountability and traceability. 

7. Training and Personnel: 

• Training requirements for operators and maintenance personnel. 

• Competency requirements for personnel involved in the operation and maintenance of the 

system. 

• Guidelines for conducting emergency response drills. 

8. Environmental Considerations: 

• Overview of the environmental impact of the wastewater treatment process. 

• Regulatory compliance considerations and procedures for resource conservation. 

9. Appendices: 

• Glossary of terms used in the manual. 

• References to equipment manuals, contact information, and other supplementary materials. 

 

 



3 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

1.2.2 APPLICABILITY 

This manual is designed for use by personnel directly involved in the day-to-day operations, maintenance, 

and management of the wastewater treatment plant. The primary users include: 

1. Operators: Responsible for the routine operation of the system, adherence to operational 

procedures, and data monitoring. 

2. Maintenance Personnel: Engaged in performing routine and preventive maintenance tasks, as well 

as addressing corrective maintenance issues. 

3. Management: Involved in overseeing the overall functioning of the plant and ensuring regulatory 

compliance. 

4. Training Coordinators: Responsible for organizing and conducting training sessions for operators and 

maintenance personnel. 

It is imperative that all users familiarize themselves with the content of this manual and adhere to the 

specified procedures and guidelines to ensure the safe, efficient, and environmentally responsible operation 

of the wastewater treatment plant. 

 

1.3 PROJECT INFORMATION 

This section provides an overview of the essential project related details related to the  

Herold’s Bay Country Estate WWTP.  

CONSULTANT Element Consulting Engineers  

CLIENT Urhwebo e-Transand Civil & Building Contractors 

SITE AND COUNTRY Herold’s Bay, Western Cape, South Africa 

SITE NAME Herold’s Bay Country Estate 

COORDINATES 34°02'48.4"S 22°24'22.9"E 

HYDRAULIC CAPCITY 30 m3/d 

The treatment plant consist of the following treatment steps:  

Primary Treatment: 

• 10mm coarse screen 

• 2mm screw screen 

• Buffer Tanks 

Secondary Treatment: 

• Anoxic Tank 

• Aerobic Tank 

• Membrane Bioreactor (MBR) System 

Tertiary Treatment: 

• Disinfection with UV and sodium hypochlorite 

Sludge Management: 

• Sludge Silo and dewatering bags 



4 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

2 SYSTEM OVERVIEW 

2.1 MEMBRANE BIOREACTOR (MBR) TECHNOLOGY 

2.1.1 OVERVIEW OF MBR TECHNOLOGY 

The membrane bioreactor (MBR) technology represents an advanced and innovative approach to 

wastewater treatment, integrating biological treatment processes with membrane filtration. The basic 

principles of MBR technology revolve around enhanced solid-liquid separation, which significantly improves 

the quality of treated effluent compared to conventional wastewater treatment methods. 

2.1.2 BIOLOGICAL TREATMENT PROCESS 

The heart of the MBR system lies in its biological treatment processes. Wastewater undergoes biological 

treatment within the bioreactor, where microorganisms, such as bacteria and protozoa, break down organic 

pollutants. This biological treatment is a crucial step in reducing the biochemical oxygen demand (BOD) and 

chemical oxygen demand (COD) of the wastewater. 

2.1.3 SOLID-LIQUID SEPARATION WITH MEMBRANES 

One of the distinguishing features of MBR technology is the use of membranes for solid-liquid separation. 

These membranes, typically made of polymeric materials, act as physical barriers that allow water molecules 

to pass through while retaining suspended solids, microorganisms, and other contaminants. The membranes 

effectively replace traditional secondary clarifiers, resulting in improved clarification and higher effluent 

quality. 

2.1.4 FILTRATION PROCESS 

The filtration process in MBR technology involves the continuous removal of solids from the mixed liquor 

through the membranes. As wastewater passes through the membranes, a permeate stream of clean water 

is produced, while solids are retained. The retained solids form a concentrated sludge, which can be 

periodically withdrawn from the system. 

2.1.5 BENEFITS OF MBR TECHNOLOGY 

• High Treatment Efficiency: MBR technology provides a higher degree of treatment compared to 

conventional processes, leading to superior removal of contaminants. 

• Compact Design: MBR systems often have a more compact footprint than traditional wastewater 

treatment plants due to the elimination of secondary clarifiers. 

• Flexible Configurations: MBR technology can be configured in various ways, allowing adaptation to 

different treatment requirements and site conditions. 

• Improved Effluent Quality: The use of membranes results in effluent with low turbidity, reduced 

pathogens, and consistently high water quality. 



5 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

• Reduced Sludge Production: MBR systems typically produce less sludge compared to conventional 

systems, reducing the burden on sludge handling and disposal. 

Understanding these fundamental principles of MBR technology is essential for the effective operation and 

maintenance of the wastewater treatment plant, ensuring optimal performance and environmental 

compliance. Subsequent sections of this manual will provide detailed guidelines for the operation and 

maintenance of the MBR system based on these principles. 

 

2.2 PROCESS DESCRIPTION 

The Herold’s Bay Country Estate Wastewater Treatment Plant (WWTP) is housed within an underground civil 

tank and an above ground equipment and screening room designed to efficiently treat raw sewage and 

produce high-quality effluent for reuse.  

The treatment process begins at the gravity fed raw sewage screening channel, where the raw wastewater 

passes through a 10mm coarse and flows into a buffer tank. The buffer tank is split into two sections. The 

first section allows for further settling of large solids. The screened sewage overflows into the second 

chamber of the buffer tank from which the wastewater is pumped out of the buffer tank and through a 2mm 

screw screen to remove smaller particles from the water. The final screened water is passed back into the 

anoxic chamber. This ensures that equalized flow is fed to the treatment plant.  

In the anoxic zone, a mixer ensures thorough mixing to enhance the denitrification process, removing 

nitrogen compounds. The wastewater then flows into an aerobic zone fitted with diffusers, where oxygen is 

supplied to promote the growth of aerobic microorganisms that break down organic matter. The mixed liquor 

from the aerobic zone enters the Membrane Bioreactor (MBR), which contains flat sheet membranes that 

separate clean water (permeate) from the mixed liquor, retaining suspended solids and microorganisms. 

Return Activated Sludge (RAS) and Waste Activated Sludge (WAS) are managed by the RAS/WAS pump. RAS 

is returned to the biological process to maintain biomass concentration, while WAS is sent to sludge handling. 

These two processes do not happen at the same time. Permeate pumps draw the treated water through the 

membranes and forward it to the disinfection stages. Sodium hypochlorite is dosed into the permeate for 

primary disinfection, followed by UV disinfection to ensure complete pathogen removal, resulting in safe, 

treated effluent. 

The disinfected water is stored in treated effluent tanks before being pumped to the dam. Booster pumps 

ensure that the treated effluent is delivered at the required pressure to the distribution point. A dedicated 

service water pump supplies water for various maintenance activities, including feeding the CIP (Clean-In-

Place) tank and spraying scum in the aerobic and MBR tanks. 

Sludge generated in the MBR tank is pumped to a sludge silo. The concentrated sludge is then dewatered 

using dewatering bags, and any overflow from the sludge silo is returned to buffer tank, maintaining process 

continuity and minimizing waste.  

This comprehensive treatment process ensures efficient sewage treatment, producing high-quality effluent 

suitable for reuse and effectively managing sludge within the compact yet sophisticated facility of the 

Herold’s Bay Country Estate WWTP.   



6 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

2.3 COMPONENTS AND EQUIPMENT 

The Membrane Bioreactor (MBR) wastewater treatment plant integrates various components and 

equipment across primary, secondary, and tertiary treatment stages, as well as sludge management. 

Understanding the role of each element is crucial for the effective operation and maintenance of the system. 

This section provides an overview of the key components and equipment specifications within the MBR 

system.  

Overall Treatment Plant 

Description UOM Value 

Average Dry Weather Flow m3/d 30 

Peak Wet Weather Flow m3/d 150 

Peak Factor  - 5 

Organic Loading kg COD/day 27 

Biological Reactor  

Description UOM Value 

Bioreactor Process Type - MLE Process 

MBR included - Yes 

Sludge Age days 20 

Reactor MLSS mg/L 8000 

Number of Reactor trains # 1 

Total Reactor Volume m3 27.2 

Total Aerobic volume (including MBR) m3 19.7 

Total Anoxic Volume  m3 7.50 

Sludge waste rate  m3/d 1.08 

Overall Oxygen Transfer Efficiency (OTE) % 2.99 

Air supply required  m3/h 50 

Aeration Device - Fine bubble diffuser 

MBR SMU module flux  LMH 18.31 

MBR total SMU Surface Area required  m2 128 

MBR SMU type - Megavision 

Total MBR SMU modules # 2 

Pumps 

Description UOM Value 

Buffer Pump Flow m3/h 1.25 

Buffer Pump Head m 10 

RAS/WAS Pump Flow m3/h 5 

RAS/WAS Pump Head m 8 

Permeate Pump Flow m3/h 1.9 

Permeate Pump Head m 8 

Service Water Pump Flow m3/h 1.5 

Service Water Pump Head m 40 

Booster Pump Flow m3/h 2 

Booster Pump Head m 80 

   

   



7 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

Dosing Pumps 

Description UOM Value 

PAC design dosage  mg/L 15 

PAC design flow  mL/h 155 

Chlorine design dosage mg/L 2 

Chlorine design flow mL/h 40 

 

Understanding the function and interdependence of these updated components and equipment is essential 

for operators and maintenance personnel to ensure the efficient and reliable operation of the comprehensive 

wastewater treatment plant. Subsequent sections of this manual will provide detailed guidance on the 

operation, maintenance, and troubleshooting of these integrated components. 

 

 

THE PIPING AND INSTRUMENTATION DIAGRAM (P&ID) CAN BE FOUND IN APPENDIX B. 

 

 



8 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

2.4 PROCESS FLOW DIAGRAM 

 

 

 

 

 



9 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 

Rev 00 

3 OPERATING PROCEDURES 

3.1 START-UP PROCEDURES 

3.1.1 FRESH START-UP 

a. Before initiating a fresh start, ensure that the plant has been completely reset or is starting 

anew. 

b. Enter all necessary settings and setpoints into the system before activating any equipment. 

c. Verify incoming voltage to ensure it meets operational requirements; the voltage monitor 

will indicate suitability. 

d. Enable individual motorized equipment using their respective enable/disable buttons. For 

equipment with duty standby, both pumps must be enabled in auto mode for duty 

rotation. If only one pump is enabled, it will run continuously except during interlocks. 

e. Use the auto/manual button for each piece of equipment. In auto mode, the equipment 

will operate according to setpoints and interlocks. Avoid manual mode unless necessary; 

use the start command button to initiate uninterrupted equipment operation without 

interlocks or setpoints. The equipment should generally remain in auto mode. 

f. All equipment will stop or be prevented from starting if the Emergency Stop (E-stop) is 

engaged. 

g. Note: Equipment with duty/rest intervals will start with the rest interval during the startup, 

so expect a delay before full operation. 

3.1.2 START-UP AFTER LOSS OF POWER: 

a. In the event of a power loss, the plant retains its previous operating state. 

b. When power is restored, the system will automatically resume operation. 

c. If any faults are present, use the reset button to clear them and start the equipment. 

d. Monitor the system for any anomalies or unexpected behaviour during the startup after a 

power loss. 

 

Note: Exercise caution and adherence to safety protocols during the start-up process. Familiarize operators 

with the control panel and functionalities to ensure a smooth and safe plant start-up. Regularly review and 

update the start-up procedures based on system modifications or improvements.  

  



10 | P a g e  

 

OPERATION AND MAINTENANCE MANUAL – HEROLD’S BAY COUNTRY ESTATE WWTP 

Alveo Water (Pty) Ltd 